BM22131-KB ASSEMBLY INSTRUCTION

HARDWARES LIST

A JCBB SCREW M8 x 20MM @)’))))))))))))))))))) 8 PCS
5 JGBB SCREW M8 x 25N (o) /T s pcs
c JGBE SCREW M3 x 40MM 6 PCS
D SPRING WASHER M8 x 14MM @ 14 PCS
: SPRING WASHER 8 x 2211 1 pcs
F CSK C/B SCREW (M4 x 32MM) Q) 8 PCS
G M5 ALLEN KEY (65MM) [F — 1PC

H PLUG WITH CONNECTOR WIRE 1PC

PAGE 1 OF 6




BM22131-KB ASSEMBLY INSTRUCTION

PARTS LIST
ITEM DESCRIPTION DRAWING QTY
1 HEADBOARD 1pPC
o 7
HEADBOARD SUPPORT LEG - WITH °
2 "FACING TO WALL (R)" STICKER °° ° 1PC
HEADBOARD SUPPORT LEG - WITH 5
3 "FACING TO WALL (L)" STICKER e ° [Fere ot ] o 1PC
4 FOOTBOARD 1PC
5 SIDE RAIL (i) . . . > : =7 E 2 PCS
:
6 SIDE RAIL (ii) j Le . : : : : UE 2 PCS
:
7 SLAT £ = = 7 4PCS
7’
8 CENTRE SUPPORT LEG 1 8 PCS
— A
o o
9 SIDE RAIL SUPPORT RAIL 2 PCS
o o

PAGE 2 OF 6




BM22131-KB ASSEMBLY INSTRUCTION

STEP 1
Done four times.

yo
- 2 2 Z
b

STEP 2

PAGE 3 OF 6




BM22131-KB ASSEMBLY INSTRUCTION

STEP 3
Done twice.

STEP 4
Insert all the 8 pieces (A) to combine (2),(3),(4),(5) and (6) as shown.

PAGE 4 OF 6




BM22131-KB ASSEMBLY INSTRUCTION

STEP 5

X o/~

7

STEP 6

POWER OUTLET <

CONNECTOR
WIRE

+—®

POWER
CABLE I
o
!*& °
= 0 | —
>

y A

PAGE 5 OF 6




BM22131-KB ASSEMBLY INSTRUCTION

STEP 7

Adjust leveling feet (8) to touch floor.

; ADJUSTER SCREW

ASSEMBLY COMPLETED

PAGE 6 OF 6




	Sheets and Views
	90098 A.I - BED-1
	90098 A.I - BED-2
	90098 A.I - BED-3
	90098 A.I - BED-4
	90098 A.I - BED-5
	90098 A.I - BED-6


